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CUSTOMER NAME: TAIZHOU VBANG COMPOSITE PANEL CO.LTD

The folowing sample(s) was/ were submitted and idersfied on behalf of the clent as:

Sample Name : ALUMINUM COMPOSITE PANELS
SGS Rel. No. : GZRL2014112968
Date of Receipt : Nov 25,2014
Testing Start Date : Nov 25,2014
Testing End Date : Dec 01,2014
Test result(s) :  For further detals, please refer o the fallowing pagels)
for
SGS-CSTC Standards Technical
Services Co., Lad. GZ Branch Testing
Center
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Doris Yin
Authorized signatory
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CUSTOMER NAME: TAIZHOU VBANG COMPOSITE PANEL COLTD

The following sample(s) was/ were submitted and iderified on behalf of the clent as:

Sample Name : ALUMINUM COMPOSITE PANELS
SGS Ref. No. : GZRL2014112968
Date of Receipt : Nov 25,2014
Testing Start Date : Nov 25,2014
Testing End Date : Dec 01,2014
Test result(s) :  For further detals, please refer to He fallowing pagels)
for
SGS-CSTC Standards Technical
Services Co., Lid. GZ Branch Testing
Center
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Summary of Results:
No. Tes ltem Te=: Menod Posd: Concluzion
1 Flexral T » See results /
o Procedure A
Note: Pass : Meet the requirements;

Fai : Does not meet the requirements;
/ = Not Apply % the judgment.

Original Sample Phato:
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Summary of Results:
No. Tost ltem Tes: Mehod Posdt Conclusion
1 Tensie Test ASTM D538-10 See results ]
Note: Pass : Meet the requirements;

Fai : Does not meet the requirements;
/ = Not Apply % the judgment.

Orignal Sample Phato:
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Test Item: Flexural Test

Sample Descripion: See photo

Test Method: ASTM D790-10 Procedure A

Test Condition:
Specimen: 127 mmx12.80 mmx2.84 mm
Testing speed: 1.2 mm/min
Span: 46 mm

Lab Environmental Condition: 2342 'C, 5045 %RH

Test Result:

Test tem Test Resuk

Flexural Strength £3.6 MPa

Flexural Modulus 10900 MPa

1. The protected film of test specimens was rippod off before test.
2. The suriace with protected fim was faced to the loading.
3. Test specimens were cut from the sample.
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Test Item: Tensile Test
Sample Descripion: See photo
Test Method: ASTM DE28-10
Test Condition:
Specimen: Type |
Specimen thickness: 2.96 mm
Testing speed: 50 mm/min
Gauge length: 50 mm
Lab Environmental Condition: 2342 'C, 5045 %RH
Test Result:
Test tem Test Resuk
Tersile Strength 31.1 MPa
7 129%
Elongason af Break (See table 1)
Table ¥ :
Specimen 1 2 3 4 5 fverage
Elongation at
Bresh. % 9.87 9.54 18.8 139 120 129
Nate:
1. The protecied film of test specimens was ripped off before test.
2. Test specimens were cut from the sample.
sevsses End of report™ ™"+
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